Since 1821

THE CITY OF

onroe

Utility Committee Meeting

AGENDA
February 2, 2016

.  CALL TO ORDER

. MATTERS BEFORE COMMITTEE

1.  Discussion - Sanitary Survey Results

2. Approval - Out of State Travel for SGA Conference

. ADJOURN



Since 1821

THE CITY OF

onroe

Utility Committee Meeting

AGENDA
February 2, 2016

Item:

Discussion - Sanitary Survey Results
Department:

Additional Information:
Financial Impact:
Budgeted Item:

Recommendation / Request:

Viewing Attachments Requires Adobe Acrobat. Click here to download.

Attachments / click to download

O Survey Results

Cover Memo

ltem# 1



Attachment number 1 \nPage

Georgia Department of Natural Resources

Environmental Protection Division » Watershed Protection Branch
[...]
. What measures have been taken fo prevent contamination of the raw water al the

source facility during a fiood event?{explain)

. Capacity of Source Facilities

. What is the design capacity of the source water facility?

What is the historical maximum daily demand of the system?
What is the raw water storage capacity of the system?

Given service connections or population, are they reasonable?

Section If - Source Page 11 of 35

Sub. Pnts Avail.: 20.0
Sub. Pnts. Earned: 18.0
10.0 N 10,0 Y 0.0 N/A
10,0 N 40,0 Y 0.0 NA
Y N
Sub. Pnts Avail.: 20.0

Sub. Pnts. Earned: 20,0

7.2 MGD
2.8 MGD
878 MG

50 Y 50 Ntem.# Iva

Sanitary Survey -Monroe 2015




2 . Is the system structure silting up?

11

{s the sump of the source water supply pumps silting up?
Are there any dead fish, wildiife animals or manmade debris floating?

. Are the source water supply facilities capable of meeting the requi'red capacity

with the largest raw water pump out of service?

. Does the system check the operating characteristics of the existing units

periodically and compare them to the criginal operating characteristics?
Should the capacity of the unit be derated?

if s0, what is the new capacily?

Design of Source Facilities - Ground Water Facilities

. What is the depth of the well?

Is the well encased in hedrock/unweathered subsurface rock strata?
Is the annular space around the well casing filled with grout or bentonite clay?

. Is the well properly sealed at the surface?

Does the casing extend at least 12 inches above the well slab?
Does the weli vent terminate above maximum flocd level with a turned-
down gooseneck and corrosion-resistant screen?

. Is there an acceptable tap for raw water sampling?

. Is the well protected from vandalism and accidents?

. Do the overali piping, valving, site and electrical system appear to be maintained?

Does the electrical system have lightning protection?
Is there an auxiliary power supply?

. Has the source(s) been evaluated for GWDUI?

If the well is GWUDI, is proper treatment provided (filtration, disinfection) provided?

. Well Descriptions: (see attached sheets)

12.

Design of Source Facilities - Surface Water Supply Facilities

. Is the source water the best possible?

Can the best quality of water be withdrawn? If so, how?(explain):

multiple gates at the reservoir; switch to reservoir when river quality is compromised

Is there an area around the source facility that is restricted?
How is the area marked? |s marking adequate? (explain):

signage and fencing

Are there any nearby sources of coniamination evident?
if so, what is being done to protect the source water? (explain):

Section Il - Source Page 12 of 35

2.0
2.0
1.0

5.0

3.0

2.0

20
2.0

2.0
2.0
20
1.0
1.0
2.0
2.0

2.0

1.0
1.0

4.0

4.0

4.0

Attachment number 1 \nPage [L.

N/A°

N 20 Y 0.0
N 20 Y 00 NA
N 10 Y 00 NA
Y 5.0 N 0.0 NA
Y 3.0 N 0.0 NIA
N 20 Y 0.0 N/A
MGD
Sub. Pnts Avail.: 20.0
Sub. Pnts. Earned: 20.0
FT
Y N 0.0 NA 2.0
Y N 0.0 NA 20
Y N 0.0 NA 20
Y N 00 NA 2.0
Y N 0.0 NIA 2.0
Y N 00 NA 1.0
Y N 0.0 NA 1.0
Y N 0.0 NA 2.0
Y N 00 NA 20
Y N 00 NA 20
Y N 0.0 NA 1.0
Y N 0.0 NA 10
Sub. Pnts Avail.: 20.0
Subh. Pnts. Earned: 0.0
Y 4.0 N 0.0 NIA
Y 4.0 N 0.0 NIA
N 40 Y 0.0 NIA
ltem# 1

Sanitary Survey -Monroe 2015




. What conditions cause fluctuations in the raw water quality? (explain):?

Is the system taking any steps to minimize the impact? (explain):

. Can a unit be taken out of service for maintenance and the facllity remain

operational?
H 80, explain:

multiple pumps of adequate capacity

. Can water be withdrawn during a prolonged drought? {Adjustable intake depth)

13 .

What is the minimum projected water level
What is the level of the lowest withdrawal poini?

Design of Source Facilities - Springs

. |s the spring area protected from contact with animals and from vandalism?

. is the spring box watertight with a lockable, overlapping lid or cover?

Does the spring box have a screened overflow?
Is there a drain with a screen and shutoff valve?
Is the supply intake located at least six {(6) inches above the boltom and screened?

. is there a diversion ditch around the upper end of the spring area?

Is there an impervious barrier over he spring area to keep out rainwater and
surface contamination?

. Does the spring in general comply with EPD Rules and Minimum Standards?

14 .

15

Spring Descriptions:(see attached sheets)

Condition of Source Facilities

. How often is the facility visited by plant staff? (specify}): daily

. Does the facility appear to be well maintained {grass mowed, equipment painted,

facilities kept clean, eic)?

Transmission of Source Water

. Do the transmission lines deliver all of the raw water directly to the treatment plant?

. Are the transmission lines reliable for providing a continuous supply of raw water

to the treatment plant?

Section Il - Source Page 13 of 35

Attachment number 1 \nPage i.

40 Y 4.0 N 00 NA
40 Y 4.0 N 0.0 NIA
rcomment FT
:commeni FT
Sub. Pnts Avail.: 20.0
Sub. Pnts. Earned: 20.0
40 Y N 0.0 NA 4.0
20 Y N 0.0 NA 20
20 Y N 0.0 N/A 2.0
20 Y% N 0.0 NA 2.0
20 Y N 0.0 NA 2.0
20 Y N 0.0 NA 20
20 Y N 0.0 NA 2.0
40 Y N 0.0 NIA 4.0
Sub. Pnts Avail.: 20.0
Sub. Pnts. Earned: 0.0
200 Y 200 N 0.0 NIA
Sub. Pnts Avail.: 20.0
Sub. Pnis. Earned: 20.0
Y Vv N
200 Y 200 N 0.0 NA
Sub. Pnts Avail.: 20.0
Sub. Pnts. Earned: 20.0
Sect. Pts: 300.0

Earned Poinis 194.0

ltem# 1

Sanitary Survey -Moniroe 2015




Attachment number 1 \nPage

Section Il Treatment
NAME of WATER TREATMENT PLANT: Monroe Water Works
IDENTIFY TREATMENT PROCESS TYPE: Low pressure cartridge membranes

1. Location of Treatment Facilities

1 . Is the treatment plant located at & Jevel below the 100-year flood plain? 10.0 N 100 Y 0.0 NIA

2 . Are there any known sources of contamination in the vicinity of the treatment plant? 10.0 N 10.0 Y 0.0 NiA

Sub. Pnts Avail.:  20.0
Sub. Pnts. Earned: 20,0

2 . Treatment Plant Schematic/Layout

1 . Does the dawning(s) show the name of the facifily and date of the last modifications 50 Y 50 N 0.0 NA
made to the drawing(s)?

2 . Are the drawings up to date? | 50Y 50 N 0.0 NA

3 . Does the schematic or layout map(s} identify treatment type(s)? 50Y 50 N 0.0 N/A

4 . |Is there a treatment unit that appears to be inappropriate? 50 N 50 Y 0.0 NiA

Sub. Pnts Avail.: 20.0
Sub. Pnts. Earned: 20.0

3 . Capacity of Treatment Facilities

1 . What is the design capacity of the treatment facilities? ' 10 MGD
What is the historical maximum daily demand of the water system? 2 MGD
What is the source water storage capacity of the system? 878 MG
Given the service connections of population, are treatment facilities reasonable? 50Y 50 N 0.0 NIA

2 . Are the freatment facilities capable of meeting the required capacity with the largest 50Y 50 N 0.0 NA
unit out of service?

3 . Can the treatment processes be interrupted by power outages, etc? 20N 20 Y 0.0 NiA
Is there a backup or standby power available? {identify) generator 40 Y 4.0 N 0.0 NA
Can the operator demonstrate that backup power system is operational? 1.0Y 1.0 N 00 NA

4 . Does the system check the operating characteristics of the existing units 30Y 3.0 N 00 NA
periodically and compare them to the original operating characteristics?

Should the capacity of the unit be derated? Y N ¥
If so, what is the new capacity? MGD

Sub. Pnts Avail.: 20.0
Sub. Pnts. Earned: 20.0

4 . Treatment Processes and Facilities - Presedimentation

1 . Is the total capacity of the presedimentation basins large enough to accomplish 200 Y 200 N 0.0 NIA
the purpose of reducing turbidity?

2 . Are the presedimentation facilities cleaned? Y N ¥

How often?
Sub. Pn@rﬁv#ilf 20,0
Subh. Pnts. Earned: 20.0

Section Ilf - Treatment Page 14 of 35 Sanitary Survey -Monroe 2015

=




; Trgatrhent Processes and Facilities - Flow Control and Metering Systems

. Are flow measurement devices installed at the source water inlet and finished water
outlet?
Are they functioning?

How often are they calibrated to assure accuracy?(specify) annually

10.0

. Are here adequate flow control and/ocr measurement devices throughout the
{reatment process?

. Treatment Processes and Facilities - Rapid Mix
. Does the rapid mix unit visually appear adequate?

. Are coagulant chemicals being fed continuously during treatment plant operations?

. Does the plant have muitiple mix units?

How often is maintenance done?(specify). by schedule

. Is the mechanical equipment working?
Are their any hydraulic inadequacies?

. Is the rate of mixing adjustable so that correct mixing can be provided at all flows?
. What is the design G?

Is G within the generally accepted range? (700 - 1000 sec™)

What is the detention time?

Is detention time within the accepted range? (15 - 60 sec)

. Have rapid mix units been evaluated for cross connections?

Attachment number 1 \nPage

Y 100 N 0.0 N/A

50Y 50 N 0.0 NA

5.0

30Y

1.0 Y

3.0Y
3.0 N

20 Y

Y 50 N 0.0 NIA

Sub. Pnts Avail.:
Sub. Pnts. Earned: 20.0

3.0

N 0.0

20.0

NIA

2.0

N 0.0

N/A

N 1.0

N/A

3.0

NIA

3.0

NIA

N/A

1100

sec

20Y

N 20

N/A

30

sec

20Y

2.0

N 0.0

NIA

2.0

Y 20 N 0.0 NA

Sub. Pnts Avail.: 20.0
15.0

Sub. Pnts. Earned:

. Treatment Processes and Facilities - Chemicals and Chemical Feed Systems

. What chemicals are used? Pre: alum, lime, chlorine dioxide

Post: lime, fluoride, phosphate, sodium hypochlorite

. Do chemicals conform to NSF Standard 607

. Are the chemicals used for treating water appropriate for meeting WQ goals?

. Does the ptant have the capacity to apply chemicals above the current maximum daily
use?

. Are the chemical application points appropriate for the various chemicals?

. Are the chemical feed systems compatible with the chemical used?
Is the general condition of the chemical feed equipment acceptable?

. How often is the chemical feed rate checked for each chemical? daily

Are there provisions to calibrate the chemical feed equipment?

Section Il - Treatment Page 15 of 35

50 Y

20 Y

1.0Y

10 Y

50 N

0.0

NIA

20 N

0.0

NIA

0.0

N/A

1.0 N

0.0

NIA

10 N

0.0

NIA

10 N

0.0

NIA

1.0Y 4.0 N 0.0 NA

iem# 1

Sanitary Survey -Monroe 2015

i



10 .

11 .

12 .

. What is the velocity gradient, G, for the flocculation process? (specify)

. Is the chemical feed equipment adjustable?
Is the contral of the chemical feed: Manual: v Automatic: v

Does the system use day tanks for liquid chemicals that are purchased in large
qguantities?

. Is a standby feeder and/or metering pump provided for each chemical?

Are they operational?
Are they large enough to replace the largest unit that might fail?

Is backflow prevention provided on the water lines used for chemical feed makeup
water?

Is the chemical storage area capacity adequate to allow space for free access for
loading and unloading chemicals?

Is the chemical storage area safe?

{s containment provided for a potential spill?

Are incompatible chemicals stored together?

Are facilities properly labeled?

Is the general condition of the building/room housing the chemical feed equipment

acceptable?
Are dusty and dry chemicals and feed equipment housed separately?
Is proper and adequate ventilation provided?

. Treatment Processes and Facilites - Coagulation /Flocculation

. What type of flocculation facilities are used?(baffied or mechanical mixers)

Does the coagulation/flocculation process visually appear adequate?

. Is their any evidence of clumps of coagulants in the first compartment of the

flocculator?

. Is the mechanical equipment working?

Are there any hydraulic inadequacies

. Does a written preventalive maintenance program exist?

. Is the rate of mixing adjustable so that the correct mixing can be provided at all

flows?

1.0

1.0
1.0
1.0

1.0
1.0
1.0
1.0
1.0

1.0
1.0

4.0

3.0

Attachment number 1 \nPage

Y 1.0 N 0.0 NA

Y Y N

10 N 0.0 NA
1.0 N 0.0 NA
1.0 N 0.0 NIA

< < =<

Y 1.0 N 0.0 NA

<
<
=

0.0 N/A
0.0 NIA
0.0 NiA
0.0 NiA

1.0
1.0
1.0
1.0

- Z < <
Z < Z2=Z

==

1.0 N 0.0 NA

Y 1.0 N 0.0 NA
Y 10 N 0.0 NA

Sub. Pnts Avail.: 24.0
Sub. Pnis. Earned: 24.0

baffled

Y 40 N 0.0 NA

N 3.0 Y 0.0 NA

Is G within the generally accepted range?({first stage; 50 - 100 sec-1; second and

third stages; 20 - 50 sec™)
What is the peripheral tip speed of the mixers?(if applicable)

Is the tip speed within the generally accepted range? (0.5 - 2.0 ft/sec)

What is the GT?(G X detention time) 61200

Is the GT within the generally accepted range?( 20,000 - 120,000)

What is the detention time in the flocculation basin(s)? {specify) 30 min.

Is the dentition time within the generally accepted range?{ 20 - 60 min)

. Treatment Processes and Facilities - Sedimentation/Clarification

. What type of sedimentation/clarification process is being used?{horizontal flow,

inclined, upflow): horizontal flow

Section lll - Treatment Page 16 of 35

0Y N 00 NA 3.0
20N 20 Y 0.0 NA
20Y 20 N 0.0 NA
20Y% N 2.0 NIA

34 sec™
20Y 20 N 0.0 NA

nfa ftisec
10 Y N 6.0 NA 1.0
1.0Y 1.0 N 0.0 N/A

2.0

Y 20 N 0.0 NA

Sub. Pnts Avail.: 22.0
Sub, Pnts. Earned: 16.0

ltem# 1

Sanitary Survey -Monroe 2015

L




10 .

-boqs thé sedimentation/clarification process visually appear adequate?

. Is the flow distributed evenly to all basins?

Is the inlet flow distributed uniformly over the full cross section?

. Is the mechanical equipment working?

Are their any hydraulic inadequacies?

. Are the basins baffled?

. What is the surface overfiow rate?(conventional: 0.4 - 0.7, plate settlers; 2 - 8, upflow

clarification: 0.7 - 1.8 gal/min/ft®) 0.56 gal/min/ft
What is the detention time?(1.5-4 hr): 3.67 hr
What is the velocity flow? (1.0 - 3.0 ft/sec): 0.0065 ftisec

Are these within the general acceptable ranges?

. Does there appear to be too much sludge in the basins?

Is it impacting seftled water performance?
How is the sludge removed from the clarifiers?{explain:
manual washdown

How often is siudge removed?(specify):
semiannually

. What is the settled water turbidity? 0.49 NTU

Treatment Processes and Facilities - Pressure Filtration Systems

. What kind of media{um) have/has been instalied)?(mono medium, dual media,

multi-media)

. What is the permitted filtration rate? galimin/ft?

. What is the maximum filiration rate at designh capacity with one filter out of service?

galimin/it?

. When was the last internal inspection of the filters performed?{specify)

Were the media and depths, internal piping, and internal surface of the vessel
checked?

Can the operator provide the inspection report?

If deficiencies were noted in the report, have they been correcied?

. Ask the operator to backwash a filter.

Is the correct backwash procedure followed based on filter media type, etc.?
What is the high rate backwash flow? gal/min/ft®

Is it adequate?

. What is the turbidity of the backwash waste at the end of the backwash process?

NTU

. What is the turbidity level of the effluent water following the backwash?

NTU

Section lll - Treatment Page 17 of 35

3.0

3.0
3.0

1.0
2.0

3.0

20

2.0
2.0

3.0

2.0

4.0

7.0

4.0

Attachment number 1 \nPage

N 0.0 NiA

=

N 3.0

Y

0.0

N/A

Y 3.0

N

0.0

N/A

N

0.0

N/A 1.0

N 20

0.0

N/A

0.0

N/A

0.0

N/A

0.0

N/A

0.0

N/A 2.0

Sub. Pnts Avail.: 21.0
Sub. Pnts. Earned: 18.0

Y N 0.0 NIA 3.0
Y N 00 NA 2.0
Y N 0.0 NA 4.0
Y N 0.0 NIA 7.0
Y N 0.0 NIA 4.0

Sub. PHBMWHIL 20.0
Sub. Pnts. Earned: 0.0

Sanitary Survey -Monroe 2015




11 .

10 .

1" .

12 .

13 .

14 .

Treatment Processes and Facilities - Gravity Filtration System

. What type of filiration system is being used? {gravity, constant or declining rate;

see comment #3

. What kind of media has been installed; (mone, duai, mulli media)?

. Wat is the permitted filtration rate? gallmim‘ft2

. What is f he maximum filtration rate at design capacity with one filter out of service?

galimin/ft?

. Ask the operator to completely drain a filter that will he inspected

and backwashed. Visually inspect the filter.

. Is there any visual indication of problems on the surface of the filter?

. What is the depth of each filter medium? (specify)